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TEST REPORT
Number: BKKH14003524
Applicant: SALAMANDER JEWELRY CO., LTD. Date: Mar 25, 2014
128/1 MOO 7, SOl WAT NAKHON CHUENCHUM,
A.SAMPRAN, NAKHONPATHOM 73220
ATTN: K.PATCHARAPORN

Sample Submitted:

Quantity of sample: One (1) piece
Sample description: Black Leather
Date sample received: March 14, 2014
Date information submitted: March 17, 2014

Client Information:

Sample Name: Leather chain items
Item Name: LEATHER-3.0-BK

Tests conducted:

Conclusion:
Tested samples Standard Result
Submitted sample Azocolourants content requirement in Annex XVII ltem 43 of Pass
the Reach regulation (EC) No. 1907/2006 (formerly known as
Directive 2002/61/EC)
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For Intertek Testing Services (Thailand)
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Ladtaka Wongwiboonporn
Laboratory Manager
Toys & Hardlines Department
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Intertek Testing Services (Thailand) Ltd.
5/1 Soi Chaloem Suk, Chankasem, Chatuchak, Bangkok 10900 Thailand
Tel.: (662) 930-6554, (662) 939-0661 Fax: (662) 939-0191

E-mail Address: tfh.thailand@intertek.com




